
 

      

 
 
 

 NUTRIENT ASSESSMENT REDUCTION PLAN 
 

December 2023 
 

CITY OF CHARLESTON, ILLINOIS 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

PREPARED BY:  NORTHWATER CONSULTING 

PREPARED FOR:  CITY OF CHARLESTON, ILLINOIS 



City of Charleston NARP 

      

TABLE OF CONTENTS 
List of Acronyms ............................................................................................................. 3 

1. Introduction & Background ........................................................................................ 4 

1.1 Treatment Plant Background ........................................................................................................ 5 

2. NARP Triggers & Actions ........................................................................................... 5 

3. Water Quality Monitoring Program & Results ........................................................... 7 

3.1 Monitoring Stations & Infrastructure .............................................................................................. 7 

3.2 Methods ......................................................................................................................................10 

3.3 Monitoring Results ......................................................................................................................13 

3.4 Intrepretation & Analysis .............................................................................................................26 

4. NARP Strategy & Work plan ..................................................................................... 27 

4.1 Watershed Characterization .......................................................................................................27 

4.2 NARP Strategy ............................................................................................................................32 

4.3 NARP Work Plan .........................................................................................................................34 

References .................................................................................................................... 35 

APPENDIX A: Monitoring Plan ..................................................................................... 36 

APPENDIX B: Water Quality Data ................................................................................ 37 

APPENDIX C: Facitlity improvement Plan ................................................................... 38 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



City of Charleston NARP 

 

Northwater Consulting 3 

LIST OF ACRONYMS 

BNR Biological Nutrient Removal 
CFS   Cubic Feet Per Second 
CWA   Clean Water Act 
DAF  Design Average Flow 
DMR Discharge Monitoring Report 
DO  Dissolved Oxygen 
EPA  Environmental Protection Agency 
FOIA   Freedom of Information Act 
HUC Hydrologic Unit Code 
INLRS Illinois Nutrient Loss Reduction Strategy 
MGD   Million Gallons per Day 
NARP   Nutrient Assessment Reduction Plan 
NHD National Hydrography Dataset 
NLCD National Land Cover Database 
NPS Nonpoint Source 
NH3   Ammonia 
NO3-   Nitrate 
NPDES  National Pollution Discharge Elimination System 
POTW  Publicly Owned Treatment Works 
SWCD Soil and Water Conservation District 
TMDL Total Maximum Daily Load 
TN  Total Nitrogen 
TP  Total Phosphorus 
USGS  United States Geological Survey 
WMP Watershed Management Plan 
WWTP  Wastewater Treatment Plant 
 

 

 

 

 

 

 

 

 

 

 

 

 City of Charleston Treatment Plant 



City of Charleston NARP 

 

Northwater Consulting 4 

1. INTRODUCTION & BACKGROUND 

In 2018, the Illinois EPA instituted nutrient reduction permit requirements applicable to Publicly Owned 
Treatment Works (POTW) with effluent discharges greater than 1-million gallons per day (MGD).  The 
nutrient reduction approach for POTWs supports a pathway to establish site-specific permit limits for 
phosphorus at each facility in lieu of instituting a statewide limit. The Nutrient Assessment Reduction Plan 
(NARP) requirement resulted from negotiations with environmental organizations, Illinois EPA, and the 
Illinois Association of Wastewater Agencies.  

A NARP Special Permit Condition is now included in a National Pollution Discharge Elimination System 
(NPDES) permit if a receiving stream segment or downstream segment is on the Illinois Clean Water Act 
(CWA) 303(d) list as impaired with phosphorus-related causes. A NARP is also required if there is a “risk of 
eutrophication” as defined by meeting any of the three conditions outlined in Table 1. 

Table 1 - Illinois EPA Risk of Eutrophication Criteria 

Risk of Eutrophication if any of these Conditions Met: 
pH Median Sestonic Chlorophyll α On any Two Days During Illinois EPA Monitoring Week, Daily Max 

> 9 > 26 µg/L pH > 8.35 and DO saturation > 110% 
 

Whether the NARP special permit condition is triggered by a CWA 303(d) impairment listing, or 
eutrophication risk criteria, the designation is often based on limited data. For example, the risk of 
eutrophication justification for some sites is based on only two non-consecutive weeks of continuous 
Dissolved Oxygen (DO) and pH data collection performed by the Illinois EPA. In some cases, the data is over 
10 years old.  

The Illinois EPA allows the NPDES permittee to undertake additional data collection and assessment, which 
can confirm NARP triggering conditions, or determine that the watershed does not have a phosphorus-
related impairment or risk of eutrophication. If sufficient evidence indicates no impairment or risk of 
eutrophication, it is possible that phosphorus regulation and mitigation measures may not be necessary. 
The following actions have been proposed to comply with the NARP permit condition: 

• Examine if sufficient data exists to fully characterize impairment or risk of eutrophication in the 
receiving watershed.  

o If data is insufficient, create a water quality monitoring plan and collect data.  
• If existing or new data indicates a full NARP is required: 

o Undertake watershed characterization. 
o Model watershed and instream processes.  
o Establish defensible site-specific water quality criteria.  
o Define scenarios and strategies to achieve water quality targets.  
o Implement NARP recommended actions and engage stakeholders. 

This report details the monitoring program implemented to support a NARP Strategy and Work Plan. 
Section 2 provides an overview of NARP triggers.  Section 3 describes the monitoring program, methods, 
and results with interpretation at the end of the section. Section 4 presents a Strategy and Work Plan 
following a watershed characterization. 



City of Charleston NARP 

 

Northwater Consulting 5 

1.1 TREATMENT PLANT BACKGROUND 

The City of Charleston, located in Coles County, Illinois, operates one POTW (NPDES Permit No. IL0021644) 
with a design average flow (DAF) of 3.3 MGD. The facility is subject to a NARP special permit condition with 
a deadline of December 31, 2023. The plant serves a population of 17,000 with 6,770 residential, 
commercial, and industrial connections. It also treats wastewater from Eastern Illinois University.  

Treatment consists of screening/grinder, grit removal, a holding or detention pond, primary clarification, 
activated sludge, secondary clarification, anaerobic digestion, aerobic digestion/sludge holding tanks, belt 
filtration, sludge storage facilities, and land application. The Wastewater Treatment Plant (WWTP) 
discharges to Cassell Creek, a small stream that is characterized with seven-day one in ten-year low flow 
(7Q10) of 0 cubic feet per second (cfs). The stream is tributary to Riley Creek which then joins Kickapoo 
Creek prior to entering the Embarras River. The City of Mattoon’s WWTP (DAF 5.3 MGD) discharges into 
Kickapoo Creek upstream from the confluence with Riley Creek (Figure 1). Mattoon also has a NARP 
requirement in its NPDES permit. 

 

2. NARP TRIGGERS & ACTIONS 

The Charleston NARP special condition was triggered by historical data indicating a risk of eutrophication 
in stream segment downstream of the plant’s outfall. An Illinois Freedom of Information Act (FOIA) request 
identified the triggering segment as IL_BEN-01, a segment of Kickapoo Creek downstream from the 
confluence with Riley Creek.  Supporting data was limited and not considered adequate to fully understand 
the risk of eutrophication, or conclusive that nutrient concentrations in Charleston effluent contributed to 
the threshold exceedances (Table 2). The upstream watershed area of the plant outfall is 56.5 mi2 and the 
risk of eutrophication segment is 4.3 miles downstream with a watershed area that is nearly twice the size 
(100 mi2). 

Table 2 - Illinois EPA Risk of Eutrophication Designation Data 

Site Description Continuous 
Monitoring Duration 

Days Exceeding DO 
& pH Threshold 

Sestonic 
Chlorophyll α 

Samples 

Sestonic 
Chlorophyll α 
Exceedances 

BENA-01 Riley Creek above 
Kickapoo 

2 weeks in 2011 
2 weeks in 2016 0 days 3 in 2011 

3 in 2016 0 

BEN-01 
Kickapoo Creek 

after Confluence 
with Riley Creek 

2 weeks in 2011 
2 weeks in 2016 

6 days, 
all in 2011 

3 in 2011 
3 in 2016 0 

 
Additional data mining was undertaken using publicly available sources to locate any other informative and 
relevant nutrient, DO, pH or chlorophyll data. Several sites were identified in the study area, however, 
there were no more than 5 measurements per parameter since 2002. A water quality monitoring plan 
(Appendix A) was created to further evaluate the risk of eutrophication and guide additional components 
of the NARP process. Illinois EPA staff from the permit section were given the opportunity to review the 
plan and provide guidance on a July 7, 2022 conference call with Northwater and the City of Charleston. 
This consultation led to a partnership with the City of Mattoon, as the risk of eutrophication segment (BEN-



City of Charleston NARP 

 

Northwater Consulting 6 

01) receives effluent from both Charleston and Mattoon. While monitoring was carried out in cooperation 
with Mattoon, this report focuses on Charleston and the combined segment that receives effluent from 
both plants.  

 

 
Figure 1 - Watershed Map and Historic Monitoring Sites 



City of Charleston NARP 

 

Northwater Consulting 7 

3. WATER QUALITY MONITORING PROGRAM & RESULTS 

Based on the Illinois EPA recommendations, a combined monitoring effort between Charleston and 
Mattoon was carried out with three main objectives:  

1. Confirm or contest the appropriateness of the NARP requirement for each plant’s NPDES 
permit. 

2. Improve understanding of nutrient dynamics to inform next steps if a NARP needs to be 
advanced to establish site-specific phosphorus limits.   

3. Provide data to guide equitable implementation of nutrient reduction measures among 
contributors if such reductions are necessary. 

The City of Charleston retained Northwater Consulting to develop the monitoring plan and support the City 
in implementing the monitoring program. The Strategy and Work Plan presented in Sections 4.2 and 4.3 
are guided by the monitoring results and the foundation of next steps in the NARP process.  

3.1 MONITORING STATIONS & INFRASTRUCTURE 

Figure 2 and Table 3 illustrate the five stations and pertinent details about the monitoring commissioned 
by the City of Charleston in 2022 and 2023.  Section 3.2 details methods and parameters.  

The City of Charleston’s WWTP discharges to Cassell Creek. Cassell Creek flows into Riley Creek which then 
flows into Kickapoo Creek. The monitoring program was designed as a modified upstream/downstream 
configuration (Figure 2 and Figure 3 ) to capture stream conditions (1) before and after the WWTP outfall, 
and (2) before and after Riley Creek flows into Kickapoo.  As previously noted, the Mattoon plant 
contributes effluent to Kickapoo upstream of the monitoring location. 
[...]
5/2/2023 16:50 KCCB 114.1 12.90       12.09 0.00 5.51 6.44 0.11 0.34       8.38 

5/9/2023 17:49 KCCB 95.2 18.60   2.38 8.92 0.48 8.25 10.90  0.33  7.30  7.96 

5/15/2023 18:42 KCCB 95.1 17.50 73.83 14.20 1.76 9.09           219.70   545 8.22 

5/16/2023 17:47 KCCB 95.2 16.80   1.70 9.24 0.06 6.99 8.29 0.27 0.30    8.03 

5/23/2023 17:41 KCCB 138.4 22.20     1.32 12.10 0.01 4.56 7.24 0.34 0.38   1.00   8.51 

5/31/2023 18:15 KCCB 138.0 24.70 26.08 3.29 1.08 11.42      144.10  573 8.42 

6/6/2023 17:47 KCCB 122.7 23.30     0.88 10.50 0.03 4.99 11.80 0.77 0.82       8.40 

6/12/2023 15:21 KCCB 78.9 17.20 38.06 14.20 1.40 7.62      132.80  424 8.20 

6/13/2023 17:50 KCCB 115.7 21.70     1.16 10.20 0.03 5.12 7.88 0.63 0.70   4.70   8.41 

6/26/2023 15:22 KCCB 66.2 22.90 9.72 3.09 0.78 5.62      158.20  566 7.98 

6/27/2023 18:05 KCCB 124.6 25.60     0.86 10.19 0.04 7.23 8.24 1.10 1.20       8.44 

7/11/2023 18:22 KCCB 109.0 26.40   1.50 8.78 0.04 4.33 4.40 0.61 0.62  1.00  8.15 

7/14/2023 16:15 KCCB 89.7 24.10 6.40 12.00 0.60 7.52           99.70   654 8.09 

7/18/2023 17:35 KCCB 131.7 25.50   0.54 10.79 0.03 7.00 9.60 1.13 1.16    8.16 

7/25/2023 17:45 KCCB 122.1 28.70       9.94 0.06 6.87 10.70 1.07 1.16   1.30   8.29 

7/31/2023 16:58 KCCB 91.0 23.70 3.40 8.72 0.31 7.70      101.70  613 7.92 

8/1/2023 17:36 KCCB 105.5 25.00       8.71 0.06 10.10 16.30 1.76 2.01       8.24 

8/8/2023 17:32 KCCB 110.8 24.30    9.28 0.06 12.90 13.90 2.05 2.10  1.00  8.25 

8/22/2023 17:45 KCCB 112.6 27.90       8.83 0.07 13.20 13.80 1.86 1.89   1.00   8.18 
 

 

 



City of Charleston NARP 

 

Northwater Consulting 38 

 

 

 

 

 

 

 

APPENDIX C: FACITLITY IMPROVEMENT PLAN 
 



1200 West Madison |Charleston, Illinois, 61920

Wastewater Treatment Plant Upgrade:
Solids Handling Upgrades &
Biological Phosphorus Removal Improvements

PROJECT PLAN

March 13, 2020

License Expiration Date:         November 30, 2021

Signature:   ______________________________

Date Signed:                           March 13,  2020

Prepared by:

Donohue & Associates, Inc.
1605 S State Street, Suite 1C |Champaign, IL, 61820
donohue-associates.com

Donohue Project No.: 12251.008



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page ii

TABLE OF CONTENTS

	
1. EXECUTIVE SUMMARY .........................................................................................................1

2. INTRODUCTION ...................................................................................................................2

2.1 Authority and Purpose ....................................................................................................... 2
2.2 Scope ................................................................................................................................. 2

3. PROJECT PLANNING AREA ...................................................................................................3

3.1 Facility Planning Information .............................................................................................. 3
3.2 Environmental Resources ................................................................................................... 4
3.3 Planning Period .................................................................................................................. 5
3.4 Population Information ...................................................................................................... 6
3.5 Current Land Use ............................................................................................................... 6

4. EXISTING CONDITIONS ........................................................................................................7

4.1 Existing Collection System .................................................................................................. 7
4.2 Existing Wastewater Treatment Processes ......................................................................... 7
4.3 Existing Flows And Loadings ............................................................................................. 10
4.4 Current Solids Handling Processes .................................................................................... 13
4.5 Current Solids Handling Deficiencies ................................................................................ 13

5. Part A - SOLIDS HANDLING UPGRADES ..............................................................................14

5.1 Introduction ..................................................................................................................... 14
5.2 Recommended Option – Lime Pasteurization to Class A Quality ....................................... 14
5.2.1 Description....................................................................................................................... 14
5.2.2 Basis of Design ................................................................................................................. 20
5.2.3 Cost Opinion – Solids Handling Only ................................................................................. 21

6. Part B - BIOLOGICAL PHOSPHORUS REMOVAL ..................................................................22

6.1 Introduction ..................................................................................................................... 22
6.2 Special Sampling .............................................................................................................. 22
6.3 Biological Phosphorus Removal Description ..................................................................... 24
6.4 BioWin Calibration ........................................................................................................... 25
6.5 BIOWIN RESULTS .............................................................................................................. 28
6.6 Modified UCT Process Basis of Design .............................................................................. 32
6.7 Cost Opinion – Bio-P Removal Only .................................................................................. 33

7. RECOMMENDED IMPROVEMENTS ....................................................................................36

7.1 Summary of Recommended Project Costs ........................................................................ 36
7.2 Green Project Reserve Eligibility ....................................................................................... 36
7.3 Applicability of Anti-Degradation Rule .............................................................................. 36



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page iii

7.4 Project Financing .............................................................................................................. 38
7.5 Affordability Analysis........................................................................................................ 38
7.6 Project Benefits ................................................................................................................ 40
7.7 Project Schedule .............................................................................................................. 41

APPENDICES

Appendix A – NPDES Permit
Appendix B –  Environmental Sign-off Documentation
Appendix C – Existing Process Flow Diagrams
Appendix D – Cost Opinion – Part A:  Solids Handling System Upgrades
Appendix E – Cost Opinion – Part B:  Biological Phosphorus Removal Upgrade

ABBREVIATIONS

BOD Biological Oxygen Demand
COD Chemical Oxygen Demand
CF Cubic Foot
DAF Design Average Flow
DMF Design Maximum Flow
FEMA Federal Emergency Management Agency
GPM Gallons per Minute
GPD Gallons per Day
HP Horsepower
MGD Million Gallons per Day
MHI Median Household Income
NPDES National Pollutant Discharge Elimination System
PAO Phosphorus Accumulating Organisms
PPD Pounds per day
RAS Return Activated Sludge
SWD Side Water Depth
TSS Total Suspended Solids
UCT University of Cape Town
USEPA United States Environmental Protection Agency
VSS Volatile Suspended Solids
WAS Waste Activated Sludge
WWTP Wastewater Treatment Plant
WWTF Wastewater Treatment Facility



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 1

1. EXECUTIVE SUMMARY

The City of Charleston, in conjunction with Donohue & Associates, Inc., has completed a Capital

Improvements Plan for the Charleston wastewater treatment plant (WWTP) that has focused on solids

handling upgrades and biological nutrient removal improvements. The WWTP current treats a design

average of 3.3 MGD with peak design flows of 6.0 MGD. The City authorized this study of upgrading its

existing solids handling facilities in order to improve or replace its antiquated facilities, which at the same

time, is planning for meeting more stringent phosphorus limits issued in its new NPDES permit. As the

result of this evaluation, the City wishes to proceed with the following recommended capital improvement

components:

Part A – Solids Handling Upgrades

· Convert two aerobic digester tanks to liquid sludge storage tanks

· Replace the belt filter press sludge dewatering equipment with a new Screw Press

· Abandon the anaerobic digesters and pasteurize the sludge via lime, to meet Class A quality

Part B- Biological Phosphorus Removal Improvements

· Implement a modified UCT configuration to achieve biological phosphorus removal

The proposed plant upgrades are forecasted to have a total initial capital cost of just over $5.8 million.

The project is proposed to be financed by a low interest loan from the Illinois EPA Water Pollution Control

Loan Program. With that assumption and assuming that nearly all of the project costs are loan eligible and

funded by a 1.50% IEPA “Small Community” loan - plus a loan forgiveness award of 45% of the project

cost, the project is expected to result in an annual debt retirement cost to the City of $133,355 per year

over 30 years.  The City is intending on retiring this debt using surplus revenues that are currently entering

the City’s Water and Sewer fund.  There will be no increase in water and sewer rates as the result of this

project.



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 2

2. INTRODUCTION

2.1 AUTHORITY AND PURPOSE
This report has been prepared at the direction of the City of Charleston, as authorized by Task
Order #9 to a Continuing Engineering Services Agreement with Donohue & Associates, Inc.  The
purpose of this report is to determine the best means of updating or replacing the solids handling
system at the City’s wastewater treatment plant and to determine the best means of achieving
biological phosphorus removal at the facility.

2.2 SCOPE

This report considered the following characteristics of the solids handling processes to determine
which dewatering and stabilizations processes are best suited to meet the City’s needs.

From this assessment, the following considerations were taken to determine the most cost
effective means of meeting the established effluent and water quality standards.

¨ Development and evaluation of alternative sludge handling systems.
¨ Selection of a recommended alternative for the sludge dewatering and stabilization systems.
¨ Preparation of the Project Plan report for the recommended alternative.
¨ Identification and discussion of implementation and financial arrangements.



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 3

3. PROJECT PLANNING AREA

3.1 FACILITY PLANNING INFORMATION
The Charleston Wastewater Treatment Facility (WWTF) is located at 1200 West Madison Avenue, just
inside the corporate limits of the City of Charleston. It is situated along the east side of Cassell  Creek,
which is west of the City of Charleston.  This facility is located inside the existing Facility Planning Area
(FPA) for the City of Charleston.

The Charleston WWTF is located in Section 9 of Township 12 North, Range 9 East in the Third Principal
Meridian. The facility is located in Charleston Township of Cole County. See Figure 1 for an excerpt of the
USGS Charleston South Quad Map, showing the location of the plant.

The Charleston WWTF discharges treated effluent to Cassell Creek under the authority of NPDES Permit
IL0021644, which currently has an effective date of March 1, 2020. Appendix A provides a copy of this
permit. This permit will expire on February 28, 2025.  The plant is permitted to discharge a design flow of
3.3 MGD and a design maximum flow of 6.0 MGD.

North

Figure 1:  Project Location Map

Charleston
Wastewater
Treatment
Facility



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 4

3.2 ENVIRONMENTAL RESOURCES
As part of this study effort, Donohue & Associates, Inc. has solicited input from agencies associated with
environmental issues such as wetlands; flood plains; unique plant or animal communities or other
important fish and wildlife habitats; historic, archeological, and cultural features; and any other factors
that would be significantly affected by the proposed improvements.

For this project, the City of Charleston has complied with the various State of Illinois and federal
enactments for protecting the area’s environmental resources. The agencies listed below have been
notified of this project for their appropriate sign-off. Appendix B in the back of the report provides the
latest correspondence and Environmental Signoffs and approvals from the following agencies about the
project:

· Historic Preservation & Archeological Issues:  Illinois State Historic Preservation Agency

· Endangered Species Protection & Natural Areas Preservation:  Illinois Department of Natural
Resources – Division of Natural Resources Review & Coordination

· Wetlands issues:  Illinois Department of Natural Resources – Division of Natural Resources Review &
Coordination

Figure 2 below provides an aerial map of the current conditions at the wastewater treatment facility.  As
Figure 2 shows, except for the far northwest end of the site, the WWTF is nearly fully developed, with
lagoons, buildings and structures taking up most of the site.  The work proposed in this project will take
place on the east end of the site, as shown hereafter in Figure 8. For the most part, there would be no
land disturbed by the recommended project.

Figure 2:  Wastewater Treatment Plant Aerial Photo



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 5

Under this study effort, Donohue reviewed FEMA’s website to determine whether the Project’s Study
Area is flood prone. Figure 3 below provides an excerpt from the FEMA flood map for the WWTF site and
its surrounding areas.  As one can see, the WWTF and the proposed improvements are located well
beyond any flood hazard area. Based on this information, it appears that none of the recommended
improvements will require flood insurance, as required by the IEPA Water Pollution Control Loan Program,
for flood prone areas.

3.3 PLANNING PERIOD
The project planning period is a 30-year period, extending from 2023 to 2053.  It is intended that all
equipment proposed in this report have a design life of as much as 30 years.  All user charge calculations
have been compiled assuming a 30-year payback of the instruments of finance, such as Illinois EPA Water
Pollution Control Loan Program loans.

Charleston
Wastewater
Treatment
Facility

Figure 3:  Wastewater Treatment Plant’s Flood Map



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 6

3.4 POPULATION INFORMATION
The U.S. Census Bureau reports that the City of Charleston had a population of 21,838 as of the 2010
census.  In 2019, that same agency published population estimates for the period from 2011 to 2018 for
the areas inside the City’s limits. Table 1 below provides those estimates. As this data shows, the City had
significant population losses in 2012-16, which was likely due to a decline in enrollment at Eastern Illinois
University (EIU), whose campus is situated entirely within the City of Charleston. EIU is a public, co-
educational university that was originally founded in 1895 as Eastern Illinois State Normal School. Current
enrollment at EIU was 7,806 on-campus and off-campus students - as of the beginning of the Fall 2019
semester. That student count has recently been increasing. The lowest student population count of 7,030,
which occurred in 2017. In comparison, the student enrollment at EIU in the Fall of 2011 was 11,178.

Table 1:  Charleston Population Estimates, 2011-18

Year
Population

Estimate

2011 21,830

2012 21,621

2013 21,360

2014 21,046

2015 20,770

2016 20,513

2017 20,357

2018 20,186

After reviewing this information as well as overall recent population trends for downstate Illinois,
Donohue and the City believe that there will be little, if any, long-term population growth beyond the
existing population.  Therefore, the study assumes the 2018 population estimate of 20,186 to be viable
for planning purposes.

3.5 CURRENT LAND USE
All of the Charleston Wastewater Treatment Facility and its
surrounding tracts are zoned for the RE – “Residential Estates” District.
Due to the limits scope of building usages under this project, no
projected changes in land use are expected.

Figure 4 at right depicts an excerpt from the City’s 2018 Zoning Map.
As Figure 4 shows, there are no residential areas in close proximity to
the plant site.

Figure 4:  Excerpt from
Charleston Zoning Map

RE District



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 7

4. EXISTING CONDITIONS
The City of Charleston owns and operates the Charleston WWTP. The plant is designed for an average
flow of 3.3 MGD and a design maximum flow of 6.0 MGD. The current average daily flow through the
plant is 3.0 MGD, slightly lower than the design average flow. The plant is regulated under NPDES Permit
No. IL0021644. The full permit is found in Appendix A. There are currently three permitted outfalls; Outfall
001 to the Cassell Creek, Outfall A01 to the Cassell Creek and Outfall 002 to the Town Branch Tributary to
Cassell Creek. Outfall 001 is the main plant outfall, Outfall A01 is treated lagoon CSO effluent and 002 is
the Main Pump Station CSO. Current effluent limits (monthly average) for the main outfall 001 are shown
in below.

CBOD5 10 mg/L
TSS 12 mg/L
pH 6 to 9
Fecal Coliform 400 per 100 mL May-Oct only
Chlorine Residual 0.05 mg/L

DO
Mar-Jul 5.0 Daily Min  6.0 Weekly Ave
Aug-Feb 3.5 Daily Min 4.0 Weekly Ave 5.5 Monthly Ave

Ammonia Nitrogen (NH3-N)
Apr-May/Sep-Oct 0.8 mg/L
Jun-Aug 0.8 mg/L
Nov-Mar 4.0 mg/L

Total Phosphorus (TP) Monitor Only
Total Nitrogen (TN) Monitor Only

4.1 EXISTING COLLECTION SYSTEM
The City of Charleston’s sewage collection system consists of a combination of separate sanitary sewers
as well as some combined sewers. Figure 5 provides a map of the City sewer system. The wastewater
treatment plant is on the far west end of the City and gravity sewers transport wastewater to the east
where it is combined in the influent pump station, as shown in Figure 5.

4.2 EXISTING WASTEWATER TREATMENT PROCESSES
The plant’s headworks consists of one JWC Auger Monster Model AMD 4020-AD fine screen, one
aerated grit chamber with a grit pump, and an influent pump station. The fine screen was
installed in 2006. It is of the inclined-cylinder type that is equipped with a grinder unit. It has ¼-
inch  openings  and  is  equipped  with  a  washer-compactor  section.  A  portion  of  the  City’s
wastewater collection system has combined sewers.

When excess flows are encountered, the plant also contains one excess flow lagoon with lagoon
drain pumps. Excess flow is diverted to the excess flow lagoon, from there flow can either be
pumped to the primary clarifier diversion structure or exit the plant via an excess flow outfall via
gravity. The existing headworks unit processes are shown in Table  1 on  page  9.  This  project
proposes no changes to the plant’s headworks system.



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 8

Figure 5:  Charleston Sewer Map

WWTP

Lincoln Ave.

Fo
ur

th
St

.

Reynolds P.S.

Influent
P.S.

NORTH



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 9

Table 1 Headworks Unit Processes

Unit Process Number Capacity Sizing

He
ad

w
or

ks

Influent Screen 1 12 MGD

Aerated Grit Chamber 1 16 MGD @ 3 min detention 22’ x 17’ x 12’ SWD

Grit Pumps 1 150 GPM

Influent Pumps 6

1 – 9,000 GPM, 200 HP
2 – 6,000 GPM, 100 HP
2 – 3,500 GPM, 75 HP
1 – 417 GPM, 25 HP

Excess Flow Lagoon 1 Volume = 40 Million Gallons

Lagoon Drain Pumps 2 300-800 GPM, 7.5 HP each

Primary and secondary treatment consists of two primary clarifiers, six aeration basins, four secondary
clarifiers, an abandoned chlorine contact tank, an abandoned travelling bridge type tertiary filter system,
and a new UV disinfection system. The existing primary and secondary treatment unit processes are
shown in Table 2.

Table 2 Primary and Secondary Unit Processes

Unit Process Number Capacity Sizing

Pr
im

ar
y

an
d

Se
co

nd
ar

y
Tr

ea
tm

en
t

Primary Clarifiers 2 SOR: 6 MGD @ 904 gal//sf/d
WLR: 6 MGD @ 14,691
gal/ft./d

65’ diameter
12’ SWD

Aeration Tanks 6 233,508 cf./1.75 MG Plug Flow
122’ x 22’ x 14.5’ SWD
Per Pass

Secondary Clarifiers 4 SOR: 6 MGD @ 452 gal/sf/day
WLR: 6 MGD @ 7,346
gal/ft./day

3 – 65’ Diameter 10’
SWD
1 – 65’ Diameter 12’
SWD

Chlorine Contact Tank
(not in use)

1 6 MGD – 13.6 minutes of
detention time

146’ x 6’ x 8.45’ SWD
Total

Tertiary Filters (not in use)

UV disinfection

The existing solids handling facilities consist of one primary and one secondary anaerobic digesters, two
aerobic digesters used for scum treatment, covered sludge storage pad, a gravity belt thickener (WAS
thickening), a belt filter press (dewatering), a filtrate pump station and one heat exchanger. Existing solids
handling processes are shown in Table 3. Most of the existing solids handling processes were last updated
in 1987 and although the structures are in a reasonably good condition, the process equipment is close to



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 10

or past their useful life and in need of upgrading. Process flow diagrams for the liquid treatment and solids
treatment train for the existing plant are shown in Appendix C.

Table 3 Existing Solids Handling Existing Unit Processes

Unit Process Number Capacity Sizing

So
lid

sH
an

dl
in

g
Pr

oc
es

se
s

Gravity Belt Thickener 1 15,000 – 20,000 GPD
@ 0.75% - 1.0 % solids

Belt Filter Press 1 85 GPM @ 2.5% - 3.5%
solids

Anaerobic Digestion
Primary

1 25,014 cf.
17 day detention

35’ diameter 26’
SWD

Anaerobic Digestion
Secondary

1 25,014 cf.
17 day detention

35’ diameter 26’
SWD

Sludge holding tanks
(Aerobic Digesters)

2 77,836 cf. total 122’ x 22’ x 14.5
SWD each

Filtrate (GBT and BFP)
Lift Station Pumps

4 5 HP

Covered sludge storage
beds

6 20,000 sf total 5 – 20’ x 100’ each
1 – 100’ x 100’

Heat exchanger 1

4.3 EXISTING FLOWS AND LOADINGS
The WWTP’s current average daily flow is 3.0 MGD. The following section details the existing flows and
loadings through the treatment facility. BOD, TSS and ammonia raw influent percentiles for
concentrations and loadings are shown in Table 4. Average BOD, TSS and ammonia levels are 157 mg/L,
156 mg/L and 16 mg/L, respectively.

Table 4 Influent Percentiles

Flow BOD TSS Ammonia

MGD mg/L ppd mg/L ppd mg/L ppd

25th
2.00 93 2417 102 2573 10 288

50th
2.67 143 3147 148 3265 16 341

75th
3.85 202 4124 196 4150 21 426

95th
5.52 310 6843 292 6476 30 540

99th
6.00 444 9401 400 8385 34 641

Averages 3.02 157 4735 156 3834 16 377



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 11

Primary effluent concentrations and loadings for DAF, DMF and current daily average are shown in Table
5 below. For the purposes of conservative design, the concentrations are held the same at DAF, DMF and
current average. More realistically, design maximum flows will occur during storm events, leading to lower
concentrations and loadings of BOD, TSS, ammonia and total phosphorus. Primary treatment removes
approximately 30% of BOD, 45% of TSS and no ammonia. These removal rates are in the range of a typical
treatment plant.

Table 5 Primary Effluent Concentrations and Loadings

Design Average
Flow

Design Maximum
Flow

Current
Average Flow

Flow MGD 3.30 6.00 3.00

Concentrations

CBOD5 mg/l 110 110 110

TSS mg/l 86 86 86

TKN mg/l 30 30 30

Ammonia mg/l 17 17 17

TP mg/L 2 2 2

Mass Loadings

CBOD5 ppd 3,025 5,499 2,750

TSS ppd 2,361 4,293 2,147

TKN ppd 826 1,501 751

Ammonia ppd 468 851 425

TP ppd 55 100 50

Final effluent percentile are shown in Table 6 below. BOD, TSS and ammonia average concentrations are
2.1 mg/L, 3.5 mg/L and 0.02 mg/L respectively. The 99% percentiles for BOD, TSS and ammonia are 5.0
mg/L 10.6 mg/L and 0.06 mg/L, respectively. All of the 99th percentiles are under the NDPES permit limits.

Table 6 Effluent Percentiles

 Parameter BOD (mg/L) TSS
(mg/L)

Ammonia
(mg/L)

0.25 1.0 2.0 0.01

0.50 2.0 3.0 0.02

0.75 3.0 5.0 0.03

0.95 4.0 7.0 0.04

0.99 5.0 10.6 0.06

Average 2.1 3.5 0.02

Permit Limit (Monthly Average) 10 12 0.8 - 1.5



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 12

Solids handling flows and concentrations are shown in Table 7 below. This table includes RAS and WAS
flows, RAS return rates, and primary sludge. Under typical operating conditions, the plant wastes solids
three to four times per week. The solids wasting rate was also calculated as an average daily wasted at 7
times per week. RAS return rates are typically 300 to 400% of influent flows, which is well  beyond the
recommended  Ten  States  Standards  design  rate  of  100%  of  design  average  flow.  RAS  return  flow  is
conveyed via airlift pumps.

Table 7 Existing Solids Percentiles

 Parameter RAS Flow WAS Sludge Wasted RAS % of
Influent Primary Sludge

Unit  >> MGD MGD PPD gpd
25th 6.23 0.037 1,512 260% 4,754
50th 6.94 0.044 2,120 347% 5,750
75th 7.39 0.049 2,411 379% 7,248
95th 7.52 0.066 4,501 431% 10,807
99th N/A N/A N/A N/A 19,792
Averages >> 6.81 0.044 2,194 321% 6,599
Avg. (based on
7 days/week
wasting

0.025 1,284

Anaerobic digester flows and loadings at DAF, DMF and current average flows are presented in Table 8
below. Donohue recommends keeping anaerobic digester loadings under 80 lb. VSS/kcf day, which is
consistent with the provisions of 35 Ill.  Adm. Code 370.830-c-2-A. The current anaerobic digesters are
undersized, with the DAF, DMF and average daily loadings all being over 80 lb. VSS/kcf/d. Anecdotally, in
the past, the City has experienced digester foaming issues during times of high flows.

Table 8 Existing Anaerobic Digesters’ Flows and Loadings

Design Average
Flow

Design
Maximum

Flow

Current
Average

Flow
Flow MGD 3.30 6.00 3.00

Total VSS Loading to Digesters ppd 2,620 5,480 2,381

Flow to Digesters gpd 11,357 20,649 10,325

Digester loading lbs. VSS/kcf/d 105 219 95

Hydraulic Retention Time Days 16.5 9.1 18.1



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 13

4.4 CURRENT SOLIDS HANDLING PROCESSES
 Sheet 009-N-2 in Appendix B provides a copy of the Existing Sludge Flow Schematic.

4.5 CURRENT SOLIDS HANDLING DEFICIENCIES
In general, most of the solids handling equipment is past its useful life and needs to be replaced,
repaired or updated. Some of the current issues with the existing solids handling equipment are:

· The existing gas cannon boxes in the digesters have been removed. There is little-to-no sludge
mixing for the anaerobic digesters.

· The anaerobic digesters’ covers need to be painted and repaired in some places.
· The digesters’ gas flare does not light.
· The digesters’ gas safety equipment needs to be replaced.
· Many sludge handling valves and piping segments need replacement/repairing.
· Digester foaming is common during high loadings.
· The anaerobic digesters’ sludge heat exchanger needs to be replaced.
· The belt filter press (BFP) is only dewatering sludge to 12-13%, but was designed for 20%.



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 14

5. PART A - SOLIDS HANDLING UPGRADES
5.1 INTRODUCTION
At the early stages of the project, Donohue reviewed numerous solids handling options with the City, in
order to sort out which is the optimum upgrade for implementation. Under this project, the City and
Donohue considered the following options:

· Thickening Upgrades + Dewatering Upgrades + Anaerobic Digestion Upgrade
· Convert Anaerobic Digesters to Aerobic Digesters
· Sludge Drying with Aerobic Digestion
· Sludge Drying without Digestion
· Lime Stabilization to Class B quality
· Lime Pasteurization to Class A quality
· Split Digestion (combination of aerobic and anaerobic digestion)
· Auto-thermal Aerobic Digesters (ATAD)

5.2 RECOMMENDED OPTION – LIME PASTEURIZATION TO CLASS A QUALITY
5.2.1 DESCRIPTION
After considerable deliberation and investigations, Donohue and the City selected the lime pasteurization
process for implementation. This sludge stabilization process will replace the existing anaerobic digestion
and dewatering processes. Figure 6 below provides a conceptual diagram of this process. The existing
anaerobic digestion process produces Class B biosolids; however, the recommended process will produce
the higher quality Class A biosolids, as defined by the 503 regulations. Figure 7 on the following page
provides a flow schematic of the new Lime Pasteurization sludge handling system.

Under the recommended solids handling upgrade, all primary sludge and waste activated sludge will be
routed to two Liquid Sludge Storage Tanks.  These tanks will be existing Aerobic Digester Tanks #7 and #8,
which will be converted to completely mixed and aerated holding tanks. Figure 8 on page 16 provides the
plant site plan, showing the locations of these tanks. Sludge from the Storage Tanks will then be pumped
into one Screw Press that will dewater the sludge to an average of 20% total solids. The feed to the Screw
Press will be achieved via one rotary lobe type Sludge Feed Pump that will be located in the existing Sludge
Treatment Building. See Figure 9 on page 17. The new Screw Press and feed pump will be rated to handle
95 gpm or 1,200 dry pounds/hour of sludge. The Screw Press will be housed in the west end of the existing
Sludge Treatment Building, in the locations where the existing Belt Filter Presses exist. The existing Belt
Filter Presses, which are over 30 years old, will be cut up and removed from this building.

Figure 6:  Lime Pasteurization Conceptual Diagram

Raw
Undigested
Sludge from
Screw Press



Aeration Basins
Secondary
Clarifiers

Dry Cake (30%
solids) Storage

Final
Effluent

Influent

Processes to Remove:
• Thickening
• Anaerobic Digestion

One Bioset
Reactor

Convert
Aerobic

Digester Tanks
#7 and #8 to

Liquid Storage
Tanks

To Primary
Clarifier
Influent
Diversion
Structure (via
Existing
Supernatant
Drain Pump
Station)

Converted
to Aerobic
Digester

Abandon Existing 2
Anaerobic Digesters

Converted to
Aerobic
Digester

Add Lime to Sludge Cake
- Lime silo needed

Odor
Control

RAS

Primary
Clarifiers

One Rotary Lobe
Press Feed Pump
(install in Digester
Bldg. Basement)

One New  Screw
Press  for

Dewatering

Pr
es

sa
te

Portable
Press Feed

Pump

Portable
Belt Filter

Press

Truck to
Local Landfill

Back-Up Plan

Figure  7
Flow Schematic – Solids Handling Upgrades
Lime Stabilization to Class A via Schwing System

Page 15

Two
Sludge
Holding
Tanks

Dry
Sulfamic

Acid



Figure  8
Site Improvements Plan
                                                         Page 16

Supernatant Drain Pump Sta.
-No changes

NORTH

SECONDARY
CLARIFIERS

FILTER
BUILDINGUV

SYSTEM

PRIMARY
CLARIFIERS

COVERED
SLUDGE

CAKE
STORAGE

PAD

Convert Aeration Basins #7 and #8
to Liquid Sludge Storage Tanks
-No changes

Sludge Treatment Bldg.
-Remove Belt Presses
-New BioSet Reactor
-New Polymer System
-New Sulfamic Acid System
-Add Odor Control System
-Minor Building Upgrades
-Add Bioset Reactor

Feed Pump

New Lime Silo

AERATION
TANKS

ADMIN. BLDG.

Abandon Anaerobic
Digesters In-Place
- New Screw Press Feed
  Pump in basement



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 17

Figure 9:  Digester Building Basement Modifications Plan

Remove BFP Feed Pump
(Location of Future Screw
Press Feed Pump #2)

Remove BFP Feed
Pump and install
New Screw Press
Feed Pump #1.

6” Sludge to New
Screw Press

(Abandon in-place)

(Abandon in-place)

(Abandon in-place)

(no changes)

(Abandon in-place)

(Abandon
in-place)

(Abandon in-place)



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 18

The clear pressate flow from the Screw Press dewatering operation will be conveyed by existing gravity
piping that flows to the existing Supernatant Drain Pump Station. This station is located just west of the
Sludge Treatment Building. That pump station is about 8 years old.  That station will remain unchanged.

The dewatered sludge produced by the Screw Presses will be conveyed within the existing Sludge
Treatment Building via shaftless screw conveyor. That dewatered sludge will be conveyed into the mixing
chamber of a new “Bioset Reactor”, which is a proprietary sludge pasteurization device manufactured by
Schwing Bioset, Inc. of Somerset, WI. Figure 10 on page 19 provides a conceptual layout of the Bioset
reactor installation inside the existing Sludge Treatment Building.

As Figure 10 shows, lime will be injected into the Bioset reactor along with dewatered sludge cake and
the two components will be thoroughly mixed inside the unit. Inside the Bioset Reactor, the dewatered
sludge’s pH will be raised to 12 or greater and the sludge will be held at this pH for 60 minutes, for proper
pasteurization.

The 503 regulations stipulate that for biosolids intended to meet Class A standards for vector attraction
reduction, the sludge must be kept at a pH of 12 for two hours and remains at pH of at least 11.5 after 24
hours. The Schwing Bioset System meets that criteria.

It should be noted that sulfamic acid, in the form of bagged dry crystals, will also be fed into the Bioset
Reactor’s twin-screw inlet hopper. The sulfamic acid is added to the system as a sludge conditioning agent
as it passes inside the reactor.  The sulfamic acid will be shipped to the plant site in bags and will be stored
in the existing Chemical Room.  The Bioset Reactor unit will have a Sulfamic Acid Feeder Hopper mounted
on it, as shown in Figure 8.

The pasteurized Class A biosolids cake produced by the Bioset Reactor will drop down into a hopper from
which it will be conveyed southward, out of the Sludge Treatment Building and into the northeast corner
of the existing Covered Sludge Storage Pad. See Figure 8 for this configuration. Existing end loader vehicles
will move the Class A biosolids around inside the Covered Storage Pad.

During times that any of the proposed equipment (including the single Rotary Lobe Sludge Feed pump,
Screw Press and the Bioset Reactor) is out of operation for any reason, the City will resort to bringing in a
temporary portable belt filter press unit and/or a portable feed pump and/or polymer fee system, in order
to continue processing sludge. During this time, raw, un-stabilized sludge produced by the plant will be
dewatered to at least 20% solids and all dewatered sludge cake will be trucked to a local landfill for final
disposal.



Figure  10
Sludge Treatment Building
Modifications Plan                               Page 19

NORTH

UV
SYSTEM

New Lime Silo

New Bioset Reactor Feed Pump

Granular quicklime

LimeSludge Cake

Sulfamic Acid Feeder

New Ammonia Scrubber
Type Odor Control Unit

New Shaftless Screw Conveyor,
conveying Class A biosolids cake to
the existing Covered Storage Pad

- Install new Screw Press here

- New Polymer Feed System
- Bagged Sulfamic Acid Storage



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 20

5.2.2 BASIS OF DESIGN
The Basis of Design criteria for the recommended Solids Handling Improvements are listed in Table 10.

Table 10 Solids Handling System Basis of Design

Unit Design Avg.
Q Design Max. Q Current

Average Q

Plant Flows MGD 3.30 6.00 3.00

WAS Solids to Holding Tanks ppd 1,191 2,166 1,083

Primary Sludge to Holding Tanks ppd 2,576 4,984 2,342

Total Solids to Holding Tanks ppd 3,767 6,850 3,425

Sludge Flows to
Lime Pasteurization

gpd 11,357 20,649 10,325

Gal/week 79,499 144,543 72,275

Liquid Sludge Storage Tanks

Volume  = gallons 582,213

Available Storage  = Days 51 28 56

Screw Press Feed Pump

Pumping Capacity  = gpm 95

Screw Press

Hydraulic Capacity  = gpm 95

Solids Loading Rate  = Lb. /hr. 1,200

Operating Time based on hyd. load  = Hr./week 14 25 13

Operating Time based on solids  load  = Hr./week 3 6 3

Lime Pasteurization “Bioset Reactor”

Reactor Feed Pump Type & Capacity = 22 gpm, piston pump

Design Processing Rate  = Lb./Hr. 2,400

Design Sludge Residence Time  = Minutes 60

Design Lime Feed Rate  = Lb./Hr. 1,404

Design Sulfamic Acid Feed Rate  = Lb./Hr. 9.6

Lime Silo

Material Type  = Granular quicklime (Calcium oxide)

Design Storage Capacity  = Tons 38

Capacity in equivalent truckloads of lime  = Loads 1.5

Diameter  = Ft. 8.5

Cylinder Height  = Ft. 24



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 21

5.2.3 COST OPINION – SOLIDS HANDLING ONLY
Appendix D provides the Cost Opinion for the recommended Solids Handling Improvements “Part A”
portion of the project. As Appendix D shows, the total project cost for the Solids Handling Improvements
portion of the project is forecasted to be just under $4.1 million.



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 22

6. PART B - BIOLOGICAL PHOSPHORUS REMOVAL
6.1 INTRODUCTION

As  Appendix  A  shows,  the  City  recently  received  from  IEPA  renewed  NPDES  permit  for  its  effluent
discharge.  Special Condition #19 on page 17 of the permit contains an effluent phosphorus limit of 0.5
mg/L under several stipulations. In preparation for this limit, the City in conjunction with Donohue &
Associates has investigated both chemical phosphorus precipitation and biological phosphorus removal.

Biological phosphorus removal is achieved by creating anaerobic zones and anoxic (i.e., unaerated) zones
in the activated sludge process, in order to encourage the growth of phosphorus-accumulating organisms
(PAOs), which biologically uptake the phosphorus. Those PAOs (and therefore the phosphorus within
them) are then removed from the wastewater via sludge wasting. As Special Condition #19 states, the
target  effluent  is  0.5  mg/L  of  total  phosphorus  (TP)  at  an  annual  geometric  mean;  however,  in  its
investigations, Donohue also analyzed the efforts needed to TP meet limits or 1.0 mg/L monthly.

6.2 SPECIAL SAMPLING
In preparation for its nutrient removal evaluation, the City of Charleston completed two six-day special
sampling programs over two weeks in March 2018 and August 2018. This special sampling was used to
better characterize the wastewater and to calibrate an accurate BioWin model to complete evaluations
for future BOD treatment, biological phosphorus removal and total nitrogen removal. The special
sampling focused on phosphorus, COD and BOD/CBOD components at each stage, from raw influent to
final effluent. This sampling served as a platform for estimating potential biological nutrient removal
performance with modifications such as selectors and recycle streams.

When modeling activated sludge systems, it is necessary to characterize the composition of the
wastewater in terms of physical-chemical fractions of COD, phosphorus, and nitrogen. Characterizing the
wastewater in this manner makes it possible for a model to account for the various forms in which these
constituents (e.g., carbon, nutrients) are present and the expected behavior of those forms throughout
the treatment process. For example, a significant portion of particulate COD, particulate phosphorus, and
particulate TKN is removed during primary clarification, while soluble, readily biodegradable COD is
quickly consumed in selectors or at the front of aerobic zones, affecting denitrification, biological
phosphorus uptake, and oxygen utilization rates. Ultimately, site-specific wastewater characteristics
determine the performance that can be expected with biological nutrient removal processes.

Average special  sampling results  for  cold  weather  and warm weather  are  shown in  Tables  11 through
Table 14. Aeration basin profiles were also completed and determined that fully treatment is likely
achieved at the end of the third pass. Therefore, the last three passes of aeration basins could be taken
offline or become un-aerated, with no decline in nitrification.

The special sampling effort also indicated that primary effluent dissolved oxygen (DO) concentrations in
the tanks is extremely high due to over aerating and that the RAS airlift pumps introduce approximately
2.0 mg/L more D.O. into RAS stream. The WAS rates are not shown in the solids sampling tables as it was
determined that the measured flow rates during special sampling are inaccurate. Aeration basin profiles
were also completed.



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 23

Table 11 Cold Weather Special Sampling

Influent Primary
Effluent

Final
Effluent

Flow (mgd) 2.33 2.9
Temp. C 11.3 9.4 10.4

pH S.U. 7.8 5.8 7.3
CBOD5 (mg/l) 88 56 3.0
BOD5 (mg/l) 109 62 -
BOD5 (mg/l) 16.6 16 -
COD (mg/l) 288 155 23
COD (mg/l) 94 76 19

ffCOD (mg/l) 98 50 13
Ammonia (mg/l) 10.8 11 0.01

TKN (mg/l) 16.5 16 2.2
+NO3-N (mg/l) 1.3 1.3 11.9
Total P (mg/l) 2.17 2.08 1.36
Ortho-P (mg/l) - - -

TSS (mg/l) 147 51 7.2
VSS (mg/l) 82 38 5.6

Alkalinity (mg/l) 257 253 156

Table 12 Cold Weather Special Sampling Solids
Aeration

Basins RAS

Flow (mgd) - 6.4
TSS (mg/l) 5,210 7,850
VSS (mg/l) 4,001 6,118

Table 13 Warm Weather Special Sampling

Influent Primary
Effluent

Final
Effluent

Flow (mgd) 1.7 0.0 1.7

Temp. C 23 23 24

pH S.U. 7.4 0.7 7.3

CBOD5 (mg/l) 151 91 1.8

BOD5 (mg/l) 186 95 0.0

BOD5 (mg/l) 41 55 0.0

COD (mg/l) 532 239 15

COD (mg/l) 142 151 19

ffCOD (mg/l) 97 125 17

Ammonia (mg/l) 20 25 0.01

TKN (mg/l) 33 27 -

+NO3-N (mg/l) 0.7 0.3 23

Total P (mg/l) 3.95 2.45 1.69

Ortho-P (mg/l) 2.51 2.25 0.82

TSS (mg/l) 198 51 4.3

VSS (mg/l) - 38 -
Alkalinity (mg/l) 233 237 89



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 24

Table 14 Warm Weather Special Sampling Solids
Aeration

Basins RAS

Flow (mgd) - 7.0
TSS (mg/l) 3,796 4,635
VSS (mg/l) 2,505 3,105

6.3 BIOLOGICAL PHOSPHORUS REMOVAL DESCRIPTION
Enhanced biological phosphorus removal (EBPR) uses phosphorus-accumulating organisms (PAOs) to
uptake phosphorus from the wastewater, and is most commonly used when phosphorus effluent limits
are below 1 mg/L or when there is a significant amount of phosphorus in the influent flow. The organisms
and cellular phosphorus is then removed from the system via sludge wasting. PAOs are organisms that
uptake and store excess phosphorus beyond what is required for normal cell growth. An activated sludge
[...]
The configuration entitled “RAS denitrification Configuration”  as shown in Figure 14 would feed RAS into
an unaerated Existing Basin 6 first, then the denitrified RAS and the rerouted primary effluent will meet
before entering the unaerated Existing Basin 5. The BioWin model is shown in Figure 15 below.

Figure 15 BioWin RAS Denitrification Configuration

The RAS Denitrification Model was able to achieve effluent total phosphorus below 1.0 mg/L without
ammonia bleed-thru and its results are shown in Table 22 below. At the existing calibration, the model
was not able to achieve effluent total phosphorus concentrations below 0.5 mg/L, therefore, it would
require  chemical  polishing  for  TP  limits  0.5  mg/L  and  below.  This  configuration  was  able  to  achieve
effluent phosphorus below 0.5 mg/L for the three other scenarios. The most effective options were the
addition of 25% more COD, and the summer Fbs fraction, both of which achieved approximately 0.3 mg/L
effluent phosphorus.  The lowered ammonia did affect effluent phosphorus, lowering it to 0.45 mg/L. In
general, this configuration would likely require either chemical polishing to the influent of the secondary
clarifier or an addition to acetic acid in the winter months.

Table 22 BioWin RAS Denitrification Results
A/O with RAS Denitrification

Unaerated
Volume

Aerated
Volume RAS WAS RAS/WAS MLSS TSS CBOD Nitrate Ammonia Total P Sol P

MG MGD mg/L

fbs 0.22 0.291 1.164 1.05 0.032 6521 1708 4.62 1.65 17.09 0.05 0.72 0.5

fbs 0.36 0.291 1.164 1.05 0.031 6645 1740 4.71 1.59 17.18 0.04 0.32 0.07

lower
influent

ammonia
0.291 1.164 1.05 0.031 6638 1740 4.71 1.64 10.11 0.06 0.45 0.21

25%
higher
COD

0.291 1.164 1.05 0.032 7728 2023 5.48 1.87 16.04 0.05 0.3 0.06

The second configuration, entitled “Modified UCT” would feed primary effluent and a recycle line of
approximately 200% of the influent flow from the end of Aeration Basin #5, back to the beginning of Basin
#6. RAS recycle would be re-routed to the beginning of Aeration Basin #5. As the end of Basin #5 and the
beginning of Basin #6 share a common wall, a low-horsepower, wall-mounted pump could be used for
conveying the recycle flow. Aeration Basins 4, 5 and 6 would all become fully-mixed, unaerated anoxic
zones. Basins 1 thru 3 would be unchanged. The BioWin model is shown in Figure 16.



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 31

Figure 16 BioWin Modified UCT Configuration

The Modified UCT configuration was able to achieve effluent phosphorus below 1.0 mg/L, without
significant impacts to effluent ammonia. Results are shown in Table 23 below. At the existing calibration,
the model was not able to achieve effluent total phosphorus under 0.5 mg/L, therefore requiring chemical
polishing for limits 0.5 mg/L and below. This configuration was able to achieve effluent phosphorus below
0.5 mg/L for the three other scenarios. In addition, the Modified UCT Configuration effluent total
phosphorus got down to 0.64 mg/L and when compared to the RAS Denitrification Configuration’s
performance of no better than 0.72 mg/L, it was approximately 10% better in performance.

The results from the other scenarios were approximately the same, with the higher Fbs fraction and the
higher COD scenarios leading to effluent phosphorus around 0.34 mg/L, and the lower ammonia scenario
resulting an effluent phosphorus of 0.4 mg/L. In general, the Modified UCT Configuration could require
either chemical polishing to the influent of the secondary clarifier or an addition to acetic acid in the
Winter months. Compared to the RAS Denitrification Configuration, this alternative would require less
chemical polishing.

Table 23 BioWin Modified UCT Results
Modified UCT

Unaerated
Volume

Aerated
Volume RAS WAS RAS/WAS MLSS TSS CBOD Nitrate Ammonia Total P Sol P

MG MGD mg/L

fbs 0.22 0.873 0.873 1.05 0.029 7472 1955 5.29 2.04 17.1 0.05 0.64 0.39

fbs 0.36 0.873 0.873 1.05 0.028 7601 1990 5.38 1.98 17.18 0.05 0.34 0.07

lower
influent

ammonia
0.873 0.873 1.05 0.029 7577 1983 5.37 2.02 10.14 0.07 0.40 0.13

25%
higher
COD

0.873 0.873 1.05 0.029 8817 2307 6.24 2.32 16.05 0.06 0.33 0.06

It should be noted that the new NPDES permit has an option for a system that can achieve a yearly
geometric mean of 0.5 mg/L without a chemical backup system. The term “chemical backup” refers to
both dosing a coagulant to remove phosphorus or dosing acetic acid to the primary effluent.



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 32

The RAS Denitrification Configuration and the Modified UCT Configuration were both evaluated to
determine if a weighted yearly average for TP below 0.5 mg/L could be achieved using the BioWin effluent
results  from the summer and winter  Fbs  fractions.  Two weighted averages  were considered:   1)   One
assuming 6 months of cold weather Fbs fraction;  and  2) One assuming 3 months of cold weather Fbs
fraction. A three-month period of a low Fbs fraction observed during cold weather sampling is more likely,
but  a  six-month  term  was  also  used  to  investigate  the  worst-case  scenario.  A  geometric  mean  is  less
affected by outlier days than a standard average; however, a standard-weighted average was used - to be
conservative. Average results are shown in Table 24 below. This evaluation determined that the Modified
UCT Configuration is the only configuration likely to achieve < 0.5 mg/L on a yearly average for effluent
total phosphorus concentrations for both scenarios - with no chemical polishing Therefore, since the
City, like most dischargers, wishes to minimize the use a chemical backup, the recommended option of
going  to the “Modified UCT Configuration” does not include any chemical backup facilities.

Table 24 Estimated Effluent Phosphorus Yearly Averages (mg/L)
Effluent  Total
Phosphorus

 Results with
Winter Fbs

Results with
Summer Fbs

Weighted
(6 month Fbs 0.22)

Weighted
(3 month Fbs 0.22)

RAS
Denitrification 0.72 0.32 0.52 0.42

Modified UCT 0.64 0.34 0.49 0.41

6.6 MODIFIED UCT PROCESS BASIS OF DESIGN
The recommended MUCT process  for  biological  removal  of  TP
does not includes a chemical back-up system. It is important to
note that a chemical feed skid and an alum storage tank will
be needed in the distant future to meet a 0.1 mg/L TP limit.
Chemical dosing may also require tertiary filtration for the
lowest level limit of 0.1 mg/L; however, since that limit is not in
the current NPDES permit, it has not been included in the cost
opinion for this Project.

A recommended location of the long-term future chemical skid
and possible filters is shown in Figure 17. The Basis of Design
criteria for the Modified UCT Configuration is as follows:

· A new 3,437 gpm RAS/WAS pump station, which will provide
 a 150% return rate.

· Re-routing of the primary effluent (See Figure 17).
· Six (6) new mixers (two per tank) for the anoxic zones in Basins #4, #5, and #6.
· One wall-mounted internal 4,583 gpm Internal Recycle Pump to provide a recycle equal to 200% of

design average flow, with one un-installed back-up pump kept in inventory.

Figure 17 – Site Plan for Chemical
Phosphorus Removal



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 33

The site plan for the recommended Modified UCT Configuration is shown in Figure 18 below,
with the non-aerated anoxic basins being shown in blue.

6.7 COST OPINION – BIO-P REMOVAL ONLY
All capital costs are planning level based costs and they assume a 10% contingency (the maximum
permitted by the IEPA loan program during planning), a 20% factor for contractor overhead and profit,
plus and engineering fees. Appendix E provides a detailed cost opinion for the Bio-P Removal part of the
project.   As  Appendix  E  indicates,  the  total  initial  cost  for  the  Bio-P  Removal  part  of  the  project  is
forecasted to be slightly over $1.3 million.

The chemical dosing and chemical polishing estimates are shown in Table 25 and Table 26 respectively.
Both chemical dosing and polishing is based on the DAF of 3.3 MGD. Chemical dosing is based on an
effluent total phosphorus of 2.5 mg/L, which the chemical polishing, to be paired with biological treatment
is based on the very conservative effluent phosphorus of 1.0 mg/L.

Note that the ratio of alum dosing-to-phosphorus to be removed increases dramatically with the low level
limit. This is because it becomes increasingly difficult for the phosphorus to come in contact with and bind
to the alum when phosphorus is in very low concentrations. If chemical phosphorus is selected, it is
recommended to run tests to determine the most cost-effective chemical dosing agent, as it can vary from
plant to plant.

Figure 18 – Site Plan for recommended Modified UCT Process for Bio P removal

#5 #6#4



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 34

Table 25 Chemical Dosing Estimations
Design Flows – Chemical Dosing

Conditions Units Goal 1 Goal 2 Goal 3

Average Flow mgd 3.3 3.3 3.3

Average Effluent TP mgP/L 2.50 2.50 2.50

Effluent TP Limit mgP/L 1.00 0.50 0.10

Dosing Target TP mgP/L 0.80 0.40 0.1

P to be Removed ppd 46.8 57.8 66.1

Standard Al:P Molar Ratio mol/mol 1.0 1.4 3.7

Assumed Al:P Molar Ratio mol/mol 2.0 2.9 7.5

Alum Required gpd 171.1 301.4 892.7

Alum Required gph 7.13 12.56 37.20

Alum Required gpy 62,460 109,993 325,843

Alum Cost $/gal $1.75 $1.75 $1.75

Annual Cost $/yr $109,305 $192,488 $570,225

Alum Required mgAl/L 3.0 5.3 15.6

TSS production ppd 238.7 420.3 1245.2

TSS production ppy 87,124 153,427 454,511

Sludge production gpy 417,860 735,860 2,179,910

Sludge handling cost $/gal $0.035 $0.035 $0.035

Annual chemical solids cost $/yr $14,625 $25,755 $76,297

Total Annual Cost $123,930 $218,243 $646,522



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 35

Table 26 Chemical Polishing Estimations
Design Flows – Chemical Polishing
Conditions Units Goal 1 Goal 2 Goal 3
Average Flow mgd 3.3 3.3 3.3
Average Effluent TP mgP/L 1.00 1.00 1.00
Effluent TP Limit mgP/L 1.00 0.50 0.1
Dosing Target TP mgP/L 0.80 0.40 0.1
P to be Removed ppd 5.5 16.5 24.8
Standard Al:P Molar Ratio mol/mol 1.0 1.4 3.7
Assumed Al:P Molar Ratio mol/mol 2.0 2.9 7.5
Alum Required gpd 20.1 86.1 334.8
Alum Required gph 0.84 3.59 13.95
Alum Required gpy 7,348 31,427 122,191
Alum Cost $/gal $1.75 $1.75 $1.75
Annual Cost $/yr $12,859 $54,996 $213,834
Alum Required mgAl/L 0.4 1.5 5.9
TSS production ppd 28.1 120.1 467.0
TSS production ppy 10,250 43,836 170,442
Sludge production gpy 49,160 210,246 817,466
Sludge handling cost $/gal $0.035 $0.035 $0.035
Annual chemical solids cost $/yr $1,721 $7,359 $28,611

Total $14,580 $62,355 $242,446



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 36

7. RECOMMENDED IMPROVEMENTS
7.1 SUMMARY OF RECOMMENDED PROJECT COSTS
As noted previously, Part A of the project (the Solids Handling Upgrades) consists of replacing the plant’s
belt filter press system and anaerobic digestion system with a new Screw Press and a Class A Lime
Pasteurization System. Part B of the project is to convert the plant’s activated sludge system to a Modified
University of Cape Town (MUCT) configuration, in order to achieve biological phosphorus removal down
to 0.5 mg/l.  The MUCT system conversion under Part B includes chemical back-up facilities. Table 27 on
page 38 shows that the total project cost to be funded adds up to just over $5.8 million.

7.2 GREEN PROJECT RESERVE ELIGIBILITY
IEPA’s rules for its Water Pollution Control Loan Program are defined in 35 Ill. Adm. Code 365. Under this
code,  IEPA  has  created  the  Green  Project  Reserve,  which  provides  certain  incentives  for  “Green
Infrastructure” related projects. Beginning in October 2019, the loan rules under 35 Ill. Adm. Code 365.110
and 365.210, and 365.345 provided these incentives for Green Infrastructure projects. These projects are
defined as those that result in or contains any of the following:

· Reduce water or energy usage.
· Resiliency components, including facilities built for redundancy, or if the project assists a loan

applicant with planning for potential service disruptions, natural or manmade.
· Constructs green roofs, pervious pavement, rainwater harvesting or cisterns, sustainable landscaping,

storm water control, constructed wetlands, LEED-certified buildings, and/or riparian buffers.
· Implements agricultural Best Management Practices (BMPs).
· Nutrient removal or nutrient loss reduction projects.
· Providing treatment to un-sewered areas.

Donohue has reviewed the project components and all of Part B – Biological Phosphorus Removal should
be considered for Green Project Reserve funding. As Table 27 shows, the Biological Phosphorus Removal
portion of the project constitutes 29% of the overall project cost. However, under 35 Ill. Adm. Code
365.210-d-2, the 0.2% discount in the loan interest rate available under the “Environmental Impact
Discount” part of the loan rules does not apply, since Biological Phosphorus Removal portion is less than
50% of the total project cost. Therefore, no Green Infrastructure Project loan incentives are expected for
this project.

7.3 APPLICABILITY OF ANTI-DEGRADATION RULE
This section of the Project Plan addresses the anti-degradation aspects and requirements of the project,
which are regulated by 35 Ill. Adm. Code 302.105 under Title 35 Part 302 – Water Quality Standards.  This
section of the code was added to Title 35 in December 2002 in order to “ … protect the existing uses of all
waters of the State of Illinois and to maintain the quality of waters with quality that is better than water
quality standards, and to prevent unnecessary deterioration of waters of the State.”

It should be noted that the project, as proposed, does not propose any increases flows or pollutant
loadings into the receiving stream. In part, the project is being implemented in order to comply with the
nutrient reduction requirements of a NPDES permit that is already in place.  Furthermore, once the project
is implemented, it is expected that the phosphorus loadings into Cassell Creek will measurably decrease,
due to the biological phosphorus removal aspects of the project. For these reasons, the Anti-Degradation
requirements of 35 Ill. Adm. Code 302.105 do not apply to this project.



Client:  City of Charleston, Illinois
Project:  WWTP Upgrades
Task:  Project Budget for Loan Proceeds TABLE  27
IEPA Loan No. L17-XXXX
Date:  March 13, 2020

Part A - Solids
Handling
Upgrades

Part B - Bio-P
Removal

Improvements

Total Project
Loan Eligible

Costs

Non- Eligible
Costs OVERALL

Line Item Totals Totals TOTALS

Construction Amounts  = $3,150,000 $1,356,000 $4,506,000 $5,000 $4,511,000
spare parts

Contingency  = 10% $315,000 $136,000 $451,000 $0 $451,000

Construction + Contingency  = $3,465,000 $1,492,000 $4,957,000 $5,000 $4,962,000

Legal  = $0 $0 $0 $0 $0

Design Engineering, incl. Bid Phase Assist.  = $303,989 $95,996 $399,985 $0 $399,985

Construction Engineering  = $334,000 $110,000 $444,000 $0 $444,000

Other - Loan Administration  = $16,700 $5,300 $22,000 $0 $22,000

TOTAL BUDGET  = $4,119,689 $1,703,296 $5,822,985 $5,000 $5,827,985

71% 29% Loan Amount Non-eligible
Total Project Budget

DONOHUE & ASSOCIATES, INC. Page  37



City of Charleston – WWTF Project Plan March 13, 2020

12251.008 Donohue & Associates, Inc.
Page 38

7.4 PROJECT FINANCING
As Table 27 indicates, the total project cost for this option is $5,827,985.  This cost includes construction
costs as well as loan administration costs, design engineering with bidding assistance, and construction
engineering costs. Table 28 on page 39 provides the simple-interest loan financing calculations for the
project.  It is expected that some of the project costs (such as specified spare parts, currently assigned a
preliminary value at $5,000) will be declared as non-eligible for loan funding. Furthermore, as Table 28